

SGS INSTITUT FRESENIUS GmbH Postfach 1261 - 65232 Taunusstein

Nomacorc SA  
Mr. Yves Lehmann  
ZI les Plénesses  
Chemin de Xhénorie, 7  
B-4890 Thimister-Clermont  
Belgium

Order No. : 1843083  
Client No. : 10003634

Gabriela Götttschvno  
Tel. +49 6128/ 744- 151, Fax - 201  
gabriela.goettsch@institut-fresenius.de

Competence Center  
Consumer Testing Services Hardlines

SGS INSTITUT FRESENIUS GmbH  
Im Meisel 14  
65232 Taunusstein

Taunusstein, March 15, 2011

Subject : Testing of synthetic closures  
Your ref : Mr. Lehmann  
Order date : 8/FEB/2011  
Sample No.: 100733791  
Test period: 8/FEB/2011 – 8/MAR/2011

**Test Report No. 1843083-05**  
**Testing of synthetic closures**

Dear Mr. Lehmann,

Referring to your request we tested your sample received on December 28, 2010 based on the information we received up to February 8, 2011 according to the requirements of the LFGB and Regulation (EC) No 1935/2004. The material meets in its composition Directive 2002/72/EC and amendments.


Sample. No.	Designation
100733791	Synthetic closures <b>Select 500</b> Extruded USA Finishing USA 21/12/2010 of 114042

**Assessment:**

The sample meets the requirements of LFGB and Regulation (EC) No. 1935/2004 in all tested items. The product is safe to use for water, acidic and alcoholic beverages with an alcohol content up to 50 % (including wine) if the quality corresponds to the tested one. The sample meets the Packaging Regulation.

Yours sincerely,  
**SGS INSTITUT FRESENIUS GmbH**

  
i. V. Gabriela Götttsch  
(Project Manager)

  
i. A. Dr. Nadine Paul  
(Project Manager)

G:\LFGB\Adress 2011\Nomacorc\1843083\_791\_LFGB\_Engl.doc